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INSPECTION AND TEST REPORT

No: JYGF22N02677 o4 01
TAEHAL (App. )« TLBHTTZLMIEE S F IR A H]
HALAE R Mk (Add. ) s TTRHTHAE A #5155
Applicant and
Manufacturer A p= A7 (Manufacturer) : YL AN AR A
FEAZRR (Sample) : FHMAEE =& B (Quantity): 18
BIANERE R RS (Specifications) : [EH250%250cm*1 FLJ#45%75cm*2

Sample Information
Confirmed by

Test Category

Applicant FEMEZE (Grade) : LEE M
Fkr (Brand) :  fEIEAE/ 5
o 36 Ao 0 24 ) P 52 HE H 3 o 56 A H HA

A A 2022-05-30 2022-05-30~2022-06-0

Accept Date Test Period

3
X

o B A I B 4 € AR 4
Inspection & Test
Standard(s) and
Judgment Basis

GB/T 22796-2021 (IR LH MY « GB 18401-2010 ([HZKLi4H 7= AR 22 4 H RFTE)

FEMARL, BRI H A GB/T 22796-202 1 FREHR 52 AL 25 M FIGB 18401-201045 i
5 IBRELR

.

AN

AN

1

For Be A I 25 18
Inspection & Test
Conclusion
H/iE o
Note
N - \ NS
G /g,ds } F: S it 5;/5‘
Editor: Reviewer: ;;; Approver:
A B FRSC A
okl JLIRFTILEH O A4 2R 1885 i : 214434 iii%: 0510-81660850 i fL: 0510-81660856 P HE: www. jvtt. net




INSPECTION AND TEST RESULT (S)

No: JYGF22N02677

k4T 20

o5 Ao W 150 H LA "R #H R KR MEE R | BRI
Test Item Unit Technical Requirement Test Result | Judgment
THUEEF 4 55 5 /% — 100 E100 GLid
KR T7 18] N =250 760 =
Wrsdom /g
BE LT IE) N =250 420 GLid
ALER P BE (20007K) /2% — =4 4 L
LK e O~ A5 4y 2 K T7 1] — +2.0~-3.0 -2.8 X
/% B BE D7 1A — +2.0~-3.0 -2.8 Exi @’é
2 — =4 4-5 CLi S
TR 2 8 7 / ¢ L [H] — =4 4-5 ai% i
it K] — >4 4-5 o ﬁi
B! — =4 4-5 Exi
i -5 €00 7 FE / 2% W ] — =4 4-5 Hik
mEEE] — =4 4-5 G%
A — =4 4-5 £ g'g
TR B3 € 2 P / 2% it (A — =4 4-5 A% §%
Wt [FE] — =4 4-5 a% i
N TRE — =4 4-5 S
WG i BE — =34 4-5 a% Gk
A — =3 4-5 G%
i 7K €, 7 g / 4% W ] — =3 4-5 ai%
W 8] — =3 4-5 a%
& & mg/kg <75 AA ai%
pH{H — 4.0~8.5 6.6 A%
SR — 7 . ai%
A- G LR (92-67-1) mg/kg <20 ARAG G%
FREIRAEER | o 02675 | me/ke <20 ekt o
4G AR H R (95-69-2) | mg/ke <20 At Exi




INSPECTION AND TEST RESULT (S)

No: JYGF22N02677 UG R
584G 751 L= vA BoR 2Ok IR AE R | BAIE
Test Item Unit Technical Requirement Test Result Judgment
2-ZE % (91-59-8) mg/kg <20 A E%
AR AR P2 (97-56-3) | mg/kg <20 A H Eh%
5—HiH Fe—41 FF 2 % (99-55-8) | mg/kg <20 F A H exis
A % (106-47-8) mg/kg <20 KA H Eh%
B AT R FROI07) g <20 FHt i
4,4 _:§%7?9§I:Eﬁ‘kﬁ(lol_ mg/kg <20 A i
3,3 — AEEIRRE (91-94-1) | mg/kg <20 FAG ok
3 —:Eﬁfufﬁéz:sﬁi(lw— ng/kg <92 A ot
BE TR <20 Kot At
Y- R4 4 - .
e (335-88-0) | "&/ke <20 A faki
/\n‘l%%ﬁmﬂ _ = = e e o
CIE) ﬁﬁl:g(*;ﬁaﬂﬁ% 2-FE I, 571E_F'82'jézlxﬂéz(120 ne/ke <20 v otk
4,4 - 3" -FHK A
B) (101-14-4) mg/kg <20 A S
4, 4 *QQLS%_Z)ZFM(IOP ng/ke <90 . bk Fﬁ?‘
T — /)
4,4 _%%Sjlz)]:@’ﬁ%(l% mg/kg <20 ARAG H s &g
A 2K i (95-53-4) mg/kg <920 Fet o
2, 4 FHHF (95-80-7) | mg/ke <20 A H G
_ —hpo _ _ E a
2.4.5 QEF'%?;M&(IS? | e —20 e o 0§ Fi:k:
-
SRR FE I ik (90-04-0) mg/kg <20 A G
4-BIEAME K (60-09-3) mg/kg <20 Ao H ai%
- WL (95-68-1) | mg/kg <20 A G
2, 6- —FIELIEE (87-62-7) | mg/kg <20 Ao H ai%
/. RE T i o I
B R 2% KREIT 2.5 H0.6 ki
/% (D) 55 5 5 1] S +2.5 +0.3 aig
R T 1 - _ A
ke R~ K7 1) +3.5 0.4 &%
/% (FLE) AL aac - +3.5 -0.7 ai%
% (Note) :  pHAE AN A &AL ER VAR BT 130T IR0 . H IS K77 7AGB/T 2912, 14 H PR 20mg kg AT 43 il 75 2 i e

LR 77 7EGB/T 175924 HiBE5mg/ kg
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SAMPLE PICTURE

Ne: JYGF22N02677
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